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P s HE T GL-80103450P 7.4V 1950mAh
P Chinese
Name of Sample F Lithiumion Battery GL-80103450P 7.4V 1950mAh
English
s 1109110010
Sample No.
EX7S 9 Y FREREERL (TR BB SER AT
Consignor Globtek (Suzhou) Co.,Ltd
A FEE IR GRMD R RA T
Manufacturer Globtek (Suzhou) Co.,Ltd
Ficx a2 BAE (RTRERERNEI)
Test method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS
FlRAR BAE CETAREYERORL)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
SR, BB
Appearance black plastics cement shell
¥ idd 8 2009-11-0 Hralteit B 5 2009-11-05 ~ 2009-12-01
Accepted Date 009 5 Test Date
R A B AR IR s AN E s R L R
opdl Altitude simulation, Thermal test,Vibration, Shock, External short circuit, Impact, Overcharge
Test ltems
AR R 22T UNSS, ST, I RA K.
The sample has passed the test items of UN38. 3.
Conclusion
&% H3H (Date) : 2009-12-02
s /
Hix
Comment o e
/fw ¥ . ,: ..%%L
LA R
E3IE R N 7;*‘ bor xh LSOy J15021
Consignor §oag ; ‘
Address %‘.ﬁﬁ g& e, [} Post Code
s’ B
A %4 e , ,2 Lol Tﬁfﬁ .;
Approver: Checker: v #. Compiler: S
R SCAREN

Title:

BB LTI (Vice chief engineer)
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T 3 “‘ l‘.‘ [~ * - N
}$4% WIS B L AR *FAié%d(jkaAiéﬁﬁk{% ﬁ%ﬂmﬁ#;ﬁ. d&ﬁﬁééve é&zi
Name of Test| Standard requirementor The .
No. ltems Clause Number of Standard | 1€st Result Conclusion Remark
BA&E (GcTFRRRYERNENE
1 WAl AT () (CUFmR. | LR .
Altitude RIAUTATM) 38.3 % 1.1 | See Appendix 1 X /
similation UN Manual of Tests and Criteria Passed
Section (4th) 38.3 Test T.1
- HIRFETAEFM (4th) 38.3 RH T.2
2 AR UN Manual of Tests and Criteria LME 2 . A
Thermal test Section (4th) 38.3 Test T.2 | See Appendix 2 X /
Passed
~ RIS FAFHE T (4th) 38.3 I T.3 :
3 w3l UN Manual of Tests and Criteria | JWHf& 3 R
Vibration Section (4th) 38.3 Test T.3 |See Appendix 3 X /
Passed
R FOBRAE T (4th) 38.3 A% T.4
4 i UN Manual of Tests and Criteria | JLP3 4 ) ”
Shock Section (4th) 38.3 Test T.4 |See Appendix 4 Cxi /
Passed
RIS FIRRAEF A (4th) 38.3 M T.5
5 SHEBE TLFR 5 N
External short See Appendix 5 kg /
circuit Passed
WIGFSFAEEM (4th) 38.3 RE T.6
6 L UN Manual of Tests and Criteria L2 6 . A
Impact Section (4th) 38.3 Test T.6 |See Appendix 6 G /
Passed
. R FARHETAF (4th) 38.3 BRI T.7
7 b Ul RHE 7 N
Overcharge See Appendix 7 &% /
Passed
UTZEAH
8 This space
intentionally left
blank
) %% A IR 1 20°C-22°C IR IRIB T : /%
Test Enwrc_mment Ambient temperature:20°C-22°C;Ambient humidity:/%
Condition
IR B
Test Item
A AR R — —
Subcontracted Test SORRE & / R4 /
Condition Subcontracted Name Post Code
Laboratory W3k / W, £ y
Address Tel

L .

i

y £\\)
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A5 1 B E 4 AR o B AR

No. Name of Test Items | pititude simulation

Rais | Hans —oBH Before RIS After | ppimk | MAWE| AR
Sample No.| Sample | A¥ |F#aE | HKE | FBEE |MassLoss| Residual | Other
Status Mass OCV . Mass ocv ocv Event
g v g v /% 1%
001 BIRFHE | 89.4189 8.37 89. 4043 8. 37 0.02 100. 00 o
002 BIRFWE | 89.2519 8.36 89. 2374 8.36 0.02 100. 00 ¢}
003 BHIRFEH | 89. 1461 8. 37 89. 1327 8. 37 0. 02 100. 00 0
004 BIRFEH | 89.2443 8.38 89. 2299 8.38 0.02 100. 00 o
005 BRI | 89. 1855 / 89.1718 / 0. 02 / o]
006 BRI | 89. 2663 / 89. 2507 / 0.02 / o]
007 BIRBOE | 89.2637 / 89. 2490 / 0. 02 / o]
008 BRI | 89.2774 / 89. 2620 / 0. 02 / 0
009 507 | 89. 1438 8. 32 89. 1257 8. 32 0. 02 100. 00 0
010 50%kFH | 89.2131 8.37 89.1966 | 8.37 0. 02 100. 00 0
011 50K 7 | 89. 1672 8. 36 89. 1492 8.35 0. 02 99. 88 o)
012 50{KFci | 89. 1867 8. 37 89. 1693 8.37 0.02 100. 00 ¢}
013 50RO | 89. 1006 / 89. 0851 / 0. 02 / 0
014 50 | 89.3125 / 89. 2966 / 0. 02 ¢]
015 50 | 89. 1932 / 89. 1786 / 0. 02 / 0
016 50K | 89. 1631 / 89. 1472 / 0. 02 / 0
DS

£ix: L-iR V-RA DK R-2RE. FAEK 0-RME. LRA. AR, AKE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

- ’-&“ \
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A5 9 IR B & A A
No. Name of Test Items Thermal test
M s | Mk i Before BREbR Aer | pginx | et ARg
Sample No.| Sample | A& |F%EE | K& | FBLE [MassLoss| Residual | Other
Status Mass OoCv Mass ocv OoCcv Event
/g Y% /g v % 1%
001 HIRFEW | 89, 4043 8.37 89. 3761 8.27 0.03 98. 81 0
002 HIRFEW | 89. 2374 8.36 89. 2118 8.26 0.03 98. 80 0
003 HIRFEW | 89. 1327 8.37 89.1039 | 8.27 0.03 98. 81 0
004 BT | 89.2299 8. 38 89.2014 | 8.28 0.03 98. 81 0
005 HIRBE | 89. 1718 / 89. 1485 / 0.03 / 0
006 HIRBOE | 89. 2507 / 89, 2282 / 0.03 / 0
007 BHIRBOL | 89. 2490 / 89. 2185 / 0.03 / 0]
008 UL | 89. 2620 / 89. 2368 / 0.03 / 0
009 SOKFER | 89. 1257 8. 32 89.0972 | 8.23 0.03 98. 92 0
010 BOIRFEW | 89. 1966 8.37 89.1727 | 8.27 0.03 98. 81 0
011 50IKFEM | 89. 1492 8.35 89.1194 | 8.26 0.03 98. 92 0
012 50IKFEW | 89. 1693 8.37 89.1463 | 8.27 0.03 98. 81 0
013 50RO | 89. 0851 / 89. 0591 / 0.03 / 0
014 50K | 89. 2966 / 89. 2666 / 0.03 / o]
015 SOITBN | 89. 1786 / 89. 1479 / 0.03 / 0
016 SOUTBI | 89. 1472 / 89. 1221 / 0.03 / 0
UT#EH

&k L-wiRk V-RA D-fRk R-E F-RK -A#RE. ARA. AMAE. RARE. LX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

¥ e
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5 3 I B & AR #%&3)
No. Name of Test Items | yibration
Hams | Mo B Before BB After | pgims | Maem| ang
Sample No.| Sample | A& k| RE | FHLE [MassLoss| Residual | Other
Status Mass oCcv Mass ocVv ocv Event
/g /V /g A% /% 1%
001 BIRFWH | 89.3761 8.27 89. 3851 8.27 0. 00 100. 00 0
002 YHIRFTH | 89.2118 8.26 89. 2209 8.26 0.00 100. 00 o)
003 B KT | 89.1039 8.27 89. 1138 8. 26 0. 00 99. 88 o}
004 HIRFEH | 89.2014 8.28 89. 2106 8. 27 0.00 99. 88 o)
005 BB | 89. 1485 / 89. 1575 / 0. 00 / o)
006 B | 89. 2282 / 89. 2374 / 0. 00 / o)
007 UL | 89. 2185 / 89. 2279 / 0. 00 / o)
008 BBOE | 89. 2368 / 89. 2462 / 0. 00 / o)
009 50k 7T | 89.0972 8.23 89. 1060 8.23 0. 00 100. 00 o
010 50YRFTiE | 89. 1727 8.27 89. 1815 8. 26 0.00 99. 88 o)
011 500K 7% | 89. 1194 8.26 89. 1285 8.26 0.00 100. 00 o
012 50YRFTHE | 89. 1463 8.27 89. 1548 8.26 0. 00 99. 88 0
013 50RJEE | 89. 0591 / 89. 0681 / 0.00 / o}
014 50T | 89. 2666 / 89. 2753 / 0.00 / o)
015 50RTBE | 89. 1479 / 89. 1567 / 0. 00 / o)
016 S50UEE | 89. 1221 / 89. 1313 / 0. 00 / o}
UATEH

£ok: LR V-RA D-AK R-KEL P-RX 0-RMR. RRA. A, LI, ARX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 4 WA B LA M
No. Name of Test Items | shock
R RIS BT Before REE After EERE| # % i | s
Sample No.| Sample FE | F%eE | RE | F%LE |MassLoss| Residual | Other
Status Mass oCcv Mass OoCV OoCcVv Event
/g Y /g Y /% 1%
001 BHIKFEH | 89. 3851 8.27 89. 3853 8. 26 0. 00 99. 88 o
002 BHIRFEH | 89.2209 8. 26 89. 2223 8. 26 0. 00 100. 00 o
003 BHIKFH | 89.1138 8.26 89. 1150 8.26 0. 00 100. 00 o
004 BHKFEH | 89.2106 8. 27 89.2112 8. 26 0. 00 99. 88 o
005 BRI | 89. 1575 / 89. 1586 / 0. 00 / o)
006 BHIRBOE | 89. 2374 / 89. 2378 / 0.00 / 0
007 BB | 89.2279 / 89. 2279 / 0.00 / o)
008 BBk | 89. 2462 / 89. 2467 / 0. 00 / o)
009 50k 7Ei | 89. 1060 8.23 89. 1073 8.23 0. 00 100. 00 0
010 50IKFEH | 89. 1815 8. 26 89. 1821 8.26 0. 00 100. 00 o)
011 507K FE | 89. 1285 8.26 89. 1286 8.26 0. 00 100. 00 0
012 507k FE i | 89. 1548 8. 26 89. 1562 8. 26 0. 00 100. 00 0
013 50iK780 | 89. 0681 / 89. 0683 / 0. 00 / 0
014 50K | 89.2753 / 89. 2764 / 0. 00 / 0
015 507K | 89. 1567 / 89. 1580 / 0. 00 / 0
016 50RO | 89.1313 / 89. 1317 / 0. 00 / 0
UTF=ZH

Fik: L-mR V-RA D-Bk R-A F-RK 0-Aak. LRR. LK. BEAE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 BB A L AR w3k

No. Name of Test [tems External short circuit

Bt 5 R Rk A HaRaRHERE HHTE
Sample No. Sample Status Max. Extem/a%: Temperature Other Event

001 HIRFEH 57.1 o)

002 HIRFEW 56. 9 o)

003 B IKFE 56. 7 o)

004 H KT 56. 8 0

005 BRI 55. 8 0

006 BHIRBO 55.7 0

007 BHIRIBE 55.9 0

008 HIRBOG 55. 8 0

009 50IRFE 56.3 0

010 50K FE % 56. 5 0

011 50RFEH . 56. 7 0

012 50k FE 56. 6 0

013 50RIBG 55. 8 0

014 50RIBUG 55.9 0

015 5O 55. 7 0

016 508G 55. 6 0

UFEH

i D8R R-2RE F-AL K 0-AMK. £R K. BkE.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 ISR B & AR W

No Name of Test Items Impact

TR HERA HoAEHEHER EYTN 3
Sample No. Sample Status Max. ExtemﬁéTemperature Other Event

017 BRGS0 A& (F) 105 O

018 B REIRS %A (F) 98 o]

019 BRGS0 A= (F) 100 o]

020 B RTEIF50% & (F) 95 o)

021 B REH50% A= (F) 96 o)

022 B IREFR50% A& (3L) 92 o]

023 B KB 50% A 8 (31) 87 0]

024 B RIEFH50% A& (31) 93 o]

025 B RIEFF50% 2 & (31) 93 o]

026 B IR{BFR50% A& (1) 90 o]

027 50K I ) 43 0

028 50K B () 49 0

029 50Kt ) 46 0

030 50¥KR T8t (°F-) 46 0]

031 50% I8 (F) 44 0

032 50Kt (3L) 41 0

033 50¥K 0t (3L) 38 0

034 50K 7 (L) 43 0

035 504K (32) 42 0

036 504K 8 (30) 45 o

HE: DR F-RK 0-Fffik. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

LY
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A% . RBAALH | dFA
No. Name of Test Items Uvercharge
b R A H AR
Sample No. Sample Status Other Event
037 B TR O
038 RS o)
039 H IR o)
040 H IR o)
041 5O TR o)
042 504K 7 O
043 50K TR o)
044 50U IE o)
UTFZA

&ix: DMK F-R-X 0-Rfk. TAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

i e &
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